STEERING VALVE ASSEMBLY ORFS

8
2
10 o 9
3 ﬁ?’ 5%”"
NS o
2\ lz\\ 97
-, (10}
= e
\;'4 25
!
> 13
15—
=5
/)
(3
20 (Y
>

L Yo
16,26 19

NO. PART NO. QTY. DESCRIPTION NO. PARTNO. QTY. DESCRIPTION
1 6-705-991536 1 Baseplate 23 7-447-121235 1 Tee - Piece
2 + 7-926-990291 1 Flow Control Valve 24 7-447-121234 2 Tee - Piece
3 7-447-080833 1 Elbow 90° 25 7-013-990110 1 Adaptor M22 - M22
4 7-926-990290 1 Valve Block Standpipe
5 7-872-990182 1 Flow Indicator 26 7-447-120813 2 Reducing Adaptor
6 7066529 4 Washer M10 3" ORFS - %" ORFS
7 7069301 4 Nut M10
8 7091303 2 Bolt M10 x 120 Long
9 7-443-991227 2  Adaptor M27 x 23"
10 7355408 2 Seal %" BSP
11 7091107 2 Bolt M10 x S5 Long + See further breakdown in this group
12 7355406 3 Seal
13 7-013-990112 1 Olive
14 7-443-990780 1 Elbow M22 x 16 Tube
15 7-013-990111 1 Nut
16 7-447-121225 2 Nut
17 7-443-990457 1 Reducer Standpipe

22-15 0O/D
18 7-443-991190 2 Adaptor M22 x %"
19 7-443-990464 1 Elbow
20 7-443-991222 3 Adaptor M26 Male

%" Male
21 7-443-990782 1 Adaptor M22 x 16

Tube
22 7-949-990192 2 Washer Copper 6-926-990380

Issue No. 02




